
 

        4-6 Isa Way Boronia Vic 3155. P.O Box 183 The Basin 3154. Phone: +61 3 9720 5533  Fax: +61 3 9720 1300 
Email: sales@autosafe.com.au  Web: www.autosafe.com.au  ABN: 74 062 093 056 

 

 

 

 

 

MAKE: Nissan  

MODEL: Patrol Y62 

TYPE: SUV 

YEARS OF MANUFACTURE: 02/2013 Onwards 

PART NUMBER: CBNPY62 

POSITION: Behind 2nd Row of Seats on Folded 3rd Row of Seats 

 

KIT:  

                                          

 2-167mm Centre Grab Handle Brackets 

 2-300mm Offset Brackets 

 2-325mm Brackets with 90* Twist in 50mm from one end. 

 2-29Z Brackets   

 4-M6x20mm Set Screws 

 4-M6x20mm Washers 

 6-M10x20mm Set Screws 

 8-M10 Whiz Nuts 

 2-M10x25mm Set Screws 

 2-M10 Plates on Wire 

 

Your kit was packed by: ________________________ 

 

ALWAYS CHECK FOR FUEL LINES ETC BEFORE DRILLING AND ALWAYS USE A DRILL 

STOP. 

 

TOP:   

 

Remove the rear grab handles and replace with the 167mm centre grab handle brackets using the 

M6x20mm set screw and M6x20mm washers and tighten.  

Attach the 300mm offset bracket to the grab handle bracket using a M10 whiz nut.  

Attach the other end of the 300mm offset bracket to the cargo barrier using a M10x20mm set screw and a 

M10 whiz nut. 

 

 

 

 

 

 

 

 

 

 

 

 

mailto:sales@autosafe.com.au
http://www.autosafe.com.au/


 

        4-6 Isa Way Boronia Vic 3155. P.O Box 183 The Basin 3154. Phone: +61 3 9720 5533  Fax: +61 3 9720 1300 
Email: sales@autosafe.com.au  Web: www.autosafe.com.au  ABN: 74 062 093 056 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

BASE:  

 

Bend the M10 plate on wire so you can feed it around the back of the plate shown below. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

mailto:sales@autosafe.com.au
http://www.autosafe.com.au/


 

        4-6 Isa Way Boronia Vic 3155. P.O Box 183 The Basin 3154. Phone: +61 3 9720 5533  Fax: +61 3 9720 1300 
Email: sales@autosafe.com.au  Web: www.autosafe.com.au  ABN: 74 062 093 056 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Attach the 29Z bracket to the M10 plate on wire thru the bottom hole of the plate with a M10x25mm set 

screw.  

Attach the twisted end of the 325mm bracket to the 29Z bracket using a M10x20mm set screw and a M10 

whiz nut.  

Attach the other end to the cargo barrier using a M10x20mm set screw and a M10 whiz nut.  

Once all the bolts have been tightened cut the wire off the M10 plate and fold the reminder out of harms 

way. 

 

mailto:sales@autosafe.com.au
http://www.autosafe.com.au/


 

        4-6 Isa Way Boronia Vic 3155. P.O Box 183 The Basin 3154. Phone: +61 3 9720 5533  Fax: +61 3 9720 1300 
Email: sales@autosafe.com.au  Web: www.autosafe.com.au  ABN: 74 062 093 056 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

CHECK OVER FIXINGS SYSTEMATICALLY TO MAKE SURE THEY ARE ALL TIGHT. 
 

 

 

mailto:sales@autosafe.com.au
http://www.autosafe.com.au/

